
tpomag.com
OCTOBER 2017

TECHNOLOGY DEEP DIVE: 
A new approach to aeration

PAGE 44

Asset
Civic

SUSTAINABLE OPERATIONS: 
Solar power with 

energy storage

EXAM STUDY GUIDE: 
Exercises to hone 
your test-taking skills
PAGE 30

PAGE 36

Stanley Shaffer 
Chief Operator
Oneonta, N.Y.

STANLEY SHAFFER BUILDS A CAREER ON  
PEOPLE SKILLS AND NONSTOP LEARNING
PAGE 32



http://www.blue-white.com


All wastewater treatment plants are not alike. That’s why plant designers prefer our Raptor® line of  
screening products, the innovative all-in-one units that screen, wash, convey and dewater screenings efficiently, 
capturing more fine solids and long fibers than other available screens. Raptor® products are adaptable to a 
[...]
three years. Ovitt, who has a degree in environmen-
tal and civil engineering, served in the U.S. Army 
from 1989-95 as part of an air assault unit.

The two staff the plant each weekday, then alternate on-call duties on 
weekends and holidays, including three-hour shifts on Saturdays and Sun-
days. They use beepers and smartphones to maintain contact during 
off-hours. 

Computer-driven data and manual recordkeeping enable Allen and Ovitt 
to keep track of maintenance requirements. “We keep a record on every piece 
of equipment in the plant,” says Allen. “We update it every month. We keep 
a regular book. If something goes down, we have a backup. Good recordkeep-
ing over the years has allowed us to plan for the future.”

 

PLAQUES APLENTY
The Enosburg Falls Wastewater Facility 

and its staff members have earned several 
major awards for excellence. They include:

• Plant Excellence Award, Green 
Mountain Water Environment Asso-
ciation — second place, 1981-83; first 
place, 1984, 1987, 1990, 2016

• Rodney Allen, Operator of the Year, 
New England WEA, 1991; Outstand-
ing Service in Water Pollution Con-
trol, Green Mountain WEA, 2010

• Brian Ovitt, Andrew D. Fish Labo-
ratory Excellence, Green Mountain 
WEA, 2015

Allen notes that the awards in the 
1980s were received when the late Sam 
Gates was chief operator: “He set a high 
standard for operation and commitment 
that is evidenced in the staff today. All 
employees past and present have taken 
great pride in operating this plant and 
receive support from all other depart-
ments as well as local government.”

‘‘We piloted the selector system back around 1999-2000. We proved to 

the state that we could operate it and biologically remove phosphorus.”
RODNEY ALLEN

(continued)

installed a double disc pump (Penn Valley Pump Co.) to drain that and other 
tanks as needed. The work also included improvements to the blowers, includ-
ing variable-frequency drives for the existing aeration systems. Design engi-
neer was Aldrich + Elliott, and NECCO was the general contractor.

 
EFFECTIVE BIO-P

Today, the plant handles an average flow of 250,000 gpd. Wastewater first 
passes through an influent structure that includes two coarse bar racks for 
screening. The headworks includes a vortex grit removal system with grit 
collector, grit pumps and grit cyclone (all from Envirodyne Systems).

The anaerobic selector tanks, funded entirely by a state grant, provide 
conditions to enhance biological phosphorus removal. The contents are main-
tained at zero dissolved oxygen and are mixed by Flygt - a Xylem Brand, 
Sulzer Pumps Solutions and Hydromatic submersible mixers. Retention time 
is about two hours. Although the plant has capability to add alum for phos-
phorus precipitation, that is seldom used.

“We piloted the selector system back around 1999-2000,” says Allen. “We 
proved to the state that we could operate it and biologically remove phospho-
rus.” After biological treatment, the flow passes to the aeration basins and 
on into dual rectangular clarifiers. The effluent is then chlorinated and flows 
through two contact tanks that provide about four hours’ detention time.

Biosolids are aerobically digested, again using fine-bubble aerators. The 
liquid material at about 3 percent solids is hauled by a contractor to the 
Plattsburgh (New York) Wastewater Treatment Plant about an hour away for 
dewatering followed by landfilling or composting.

 

Enosburg Falls (Vermont) Wastewater  
Treatment Facility
BUILT: | 1977 (CSO upgrade 2012)
POPULATION SERVED: | 1,300
AREA SERVED: | Village of Enosburg Falls
FLOWS: | 450,000 gpd design, 250,000 gpd average
TREATMENT LEVEL: | Secondary
TREATMENT PROCESS: | Extended aeration activated
RECEIVING STREAM: | Missisquoi River (tributary to Lake Champlain)
BIOSOLIDS: | Hauled off site for processing
ANNUAL BUDGET: | $600,000 (operations)
WEBSITE: | www.villageofenosburgfalls.org
GPS COORDINATES: | Latitude: 44°54’9.88”N; longitude: 72°48’31.62”W

Brian Ovitt, left, assistant operator, and Rodney Allen, chief operator.
 

Enosburg Falls Wastewater Treatment Facility
PERMIT AND PERFORMANCE
 INFLUENT EFFLUENT PERMIT

BOD 421 mg/L 3.4 mg/L 30 mg/L

TSS 169 mg/L 5.4 mg/L 30 mg/L

Phosphorus 4.24 mg/L 0.18 mg/L 0.8 mg/L

http://www.villageofenosburgfalls.orgGPS
http://www.villageofenosburgfalls.orgGPS


tpomag.com    October 2017   25

READY SOURCE OF FUNDS
The rainy day fund has performed 

well. Allen calls it his sewer equip-
ment replacement fund. At present, 
the fund totals about $260,000, not 
a big number to midsized and large wastewater authorities, but a goodly sum 
for a plant as small as Enosburg Falls.

“Every year we make a list of in-house projects that need doing.” Allen 
says. “This year, we’ll put new vertical-shaft drives on the mixers in our 
selector tank. We’ll assist in the installation and hope to achieve better mix-
ing, greater efficiency and easier access for maintenance. Allen and Ovitt 
also installed a new replacement pump (Gorman-Rupp Company) at one lift 
station and will widen the plant’s access gate to allow large vehicles like bio-
solids trucks to enter and leave more easily. All these projects will cost an 
estimated $30,000. 

“We don’t need big money for these projects,” 
says Allen. “Every year, we keep the plant looking 
good and working well. We set this fund up when I 
first started working here. The state liked it. It’s 
worked out really well for us. We know how long 
things will last; we don’t wait for them to fail. We’re 
refurbishing the plant for the future.”

STRONG STAFF
The do-it-yourself approach is not surprising at 

Enosburg Falls. Allen and Ovitt are combat veterans, 
and answering the call is nothing new to them. Allen, 
who started as an assistant at the plant in 1978, served 
in Vietnam, where he was a mess hall sergeant for 
three years. Ovitt, who has a degree in environmen-
tal and civil engineering, served in the U.S. Army 
from 1989-95 as part of an air assault unit.

The two staff the plant each weekday, then alternate on-call duties on 
weekends and holidays, including three-hour shifts on Saturdays and Sun-
days. They use beepers and smartphones to maintain contact during 
off-hours. 

Computer-driven data and manual recordkeeping enable Allen and Ovitt 
to keep track of maintenance requirements. “We keep a record on every piece 
of equipment in the plant,” says Allen. “We update it every month. We keep 
a regular book. If something goes down, we have a backup. Good recordkeep-
ing over the years has allowed us to plan for the future.”

 

PLAQUES APLENTY
The Enosburg Falls Wastewater Facility 

and its staff members have earned several 
major awards for excellence. They include:

• Plant Excellence Award, Green 
Mountain Water Environment Asso-
ciation — second place, 1981-83; first 
place, 1984, 1987, 1990, 2016

• Rodney Allen, Operator of the Year, 
New England WEA, 1991; Outstand-
ing Service in Water Pollution Con-
trol, Green Mountain WEA, 2010

• Brian Ovitt, Andrew D. Fish Labo-
ratory Excellence, Green Mountain 
WEA, 2015

Allen notes that the awards in the 
1980s were received when the late Sam 
Gates was chief operator: “He set a high 
standard for operation and commitment 
that is evidenced in the staff today. All 
employees past and present have taken 
great pride in operating this plant and 
receive support from all other depart-
ments as well as local government.”

‘‘We piloted the selector system back around 1999-2000. We proved to 

the state that we could operate it and biologically remove phosphorus.”
RODNEY ALLEN

(continued)

VISIT AERZEN AT

BOOTH# 2816

FREE INFO – SEE ADVERTISER INDEX

installed a double disc pump (Penn Valley Pump Co.) to drain that and other 
tanks as needed. The work also included improvements to the blowers, includ-
ing variable-frequency drives for the existing aeration systems. Design engi-
neer was Aldrich + Elliott, and NECCO was the general contractor.

 
EFFECTIVE BIO-P

Today, the plant handles an average flow of 250,000 gpd. Wastewater first 
passes through an influent structure that includes two coarse bar racks for 
screening. The headworks includes a vortex grit removal system with grit 
collector, grit pumps and grit cyclone (all from Envirodyne Systems).

The anaerobic selector tanks, funded entirely by a state grant, provide 
conditions to enhance biological phosphorus removal. The contents are main-
tained at zero dissolved oxygen and are mixed by Flygt - a Xylem Brand, 
Sulzer Pumps Solutions and Hydromatic submersible mixers. Retention time 
is about two hours. Although the plant has capability to add alum for phos-
phorus precipitation, that is seldom used.

“We piloted the selector system back around 1999-2000,” says Allen. “We 
proved to the state that we could operate it and biologically remove phospho-
rus.” After biological treatment, the flow passes to the aeration basins and 
on into dual rectangular clarifiers. The effluent is then chlorinated and flows 
through two contact tanks that provide about four hours’ detention time.

Biosolids are aerobically digested, again using fine-bubble aerators. The 
liquid material at about 3 percent solids is hauled by a contractor to the 
Plattsburgh (New York) Wastewater Treatment Plant about an hour away for 
dewatering followed by landfilling or composting.

 

Enosburg Falls (Vermont) Wastewater  
Treatment Facility
BUILT: | 1977 (CSO upgrade 2012)
POPULATION SERVED: | 1,300
AREA SERVED: | Village of Enosburg Falls
FLOWS: | 450,000 gpd design, 250,000 gpd average
TREATMENT LEVEL: | Secondary
TREATMENT PROCESS: | Extended aeration activated
RECEIVING STREAM: | Missisquoi River (tributary to Lake Champlain)
BIOSOLIDS: | Hauled off site for processing
ANNUAL BUDGET: | $600,000 (operations)
WEBSITE: | www.villageofenosburgfalls.org
GPS COORDINATES: | Latitude: 44°54’9.88”N; longitude: 72°48’31.62”W

Brian Ovitt, left, assistant operator, and Rodney Allen, chief operator.
 

Enosburg Falls Wastewater Treatment Facility
PERMIT AND PERFORMANCE
 INFLUENT EFFLUENT PERMIT

BOD 421 mg/L 3.4 mg/L 30 mg/L

TSS 169 mg/L 5.4 mg/L 30 mg/L

Phosphorus 4.24 mg/L 0.18 mg/L 0.8 mg/L

www.aerzenusa.com


26     TREATMENT PLANT OPERATOR

HEAVY DUTY
SLUDGE PUMPS

Pumps with no rotors, stators 
or lobes to replace, providing 
superior abrasive handling 

Just one wearing part - the hose

Flows to 300 GPM 

Suction lift to 30 feet,  
dry running and reversible

Eliminate ancillary equipment

Ideal for centrifuge and belt 
press feed

No mechanical seals or  
packing to leak

FR
EE

TRIA
L P

UMPS

BREDEL-TPO9x10.875.indd   1 8/28/17   5:58 PM

STAYING SAFE
The plant maintains an excellent safety program. “We have regular safety 

meetings,” says Ovitt, who has completed OSHA safety training. The Ver-
mont Rural Water Association provides additional safety training.

“With a small operation like this, we have a lot of responsibilities, includ-
ing process control of the plant, state reports, maintenance, lab analysis, out-
side sewer lines and pump stations,” says Allen. “We’re also involved in the 
annual budget process and sewer allocations. But it works out well for us. 
We’re cross-trained in everything. We keep the ball rolling.”

In the nomination for Enosburg Falls’ 2016 Plant Excellence Award from 
the Green Mountain Water Environment Association, the reviewer compli-
mented the operators for their dedication and proactive approach: “They 
have an excellent preventive maintenance program and are innovative and 
mechanically skilled. They take great pride in their work.”

The plant has an excellent compliance record. BOD removal is 99 per-
cent, and TSS removal is 96 percent. Effluent phosphorus is typically about 
0.2 mg/L, well within the permit. With the treatment provided, the effluent 
is crystal clear and nearly free of pollutants. Rain or shine.   

Aldrich + Elliott, PC
802/879-7733
www.aeengineers.com

Envirodyne Systems, Inc.
717/763-0500
www.envirodynesystems.com

Flygt - a Xylem Brand
855/995-4261
www.xylem.com/pumping

Gorman-Rupp Company
419/755-1011
www.grpumps.com
(See ad page 55) 

 featured   products from: 
JWC Environmental 
800/331-2277
www.jwce.com
(See ad page 4) 

Penn Valley Pump Co., Inc.
800/311-3311
www.pennvalleypump.com
(See ad page 35) 

Sanitaire - a Xylem Brand
855/995-4261
www.xylem.com/treatment

Sulzer Pumps Solutions Inc.
800/525-7790
www.sulzer.com
(See ad page 87) 

ABOVE: Brian Ovitt adjusts the double disc pump (Penn Valley Pump).  
RIGHT: Rodney Allen takes a dissolved oxygen meter reading of the process 
tanks. BELOW: Allen records data from the plant’s main control center.



HEAVY DUTY
SLUDGE PUMPS

Pumps with no rotors, stators 
or lobes to replace, providing 
superior abrasive handling 

Just one wearing part - the hose

Flows to 300 GPM 

Suction lift to 30 feet,  
dry running and reversible

Eliminate ancillary equipment

Ideal for centrifuge and belt 
press feed

No mechanical seals or  
packing to leak

FR
EE

TRIA
L P

UMPS

BREDEL-TPO9x10.875.indd   1 8/28/17   5:58 PM

FREE INFO – SEE ADVERTISER INDEX

STAYING SAFE
The plant maintains an excellent safety program. “We have regular safety 

meetings,” says Ovitt, who has completed OSHA safety training. The Ver-
mont Rural Water Association provides additional safety training.

“With a small operation like this, we have a lot of responsibilities, includ-
ing process control of the plant, state reports, maintenance, lab analysis, out-
side sewer lines and pump stations,” says Allen. “We’re also involved in the 
annual budget process and sewer allocations. But it works out well for us. 
We’re cross-trained in everything. We keep the ball rolling.”

In the nomination for Enosburg Falls’ 2016 Plant Excellence Award from 
the Green Mountain Water Environment Association, the reviewer compli-
mented the operators for their dedication and proactive approach: “They 
have an excellent preventive maintenance program and are innovative and 
mechanically skilled. They take great pride in their work.”

The plant has an excellent compliance record. BOD removal is 99 per-
cent, and TSS removal is 96 percent. Effluent phosphorus is typically about 
0.2 mg/L, well within the permit. With the treatment provided, the effluent 
is crystal clear and nearly free of pollutants. Rain or shine.   

Aldrich + Elliott, PC
802/879-7733
www.aeengineers.com

Envirodyne Systems, Inc.
717/763-0500
www.envirodynesystems.com

Flygt - a Xylem Brand
855/995-4261
www.xylem.com/pumping

Gorman-Rupp Company
419/755-1011
www.grpumps.com
(See ad page 55) 

 featured   products from: 
JWC Environmental 
800/331-2277
www.jwce.com
(See ad page 4) 

Penn Valley Pump Co., Inc.
800/311-3311
www.pennvalleypump.com
(See ad page 35) 

Sanitaire - a Xylem Brand
855/995-4261
www.xylem.com/treatment

Sulzer Pumps Solutions Inc.
800/525-7790
www.sulzer.com
(See ad page 87) 

ABOVE: Brian Ovitt adjusts the double disc pump (Penn Valley Pump).  
RIGHT: Rodney Allen takes a dissolved oxygen meter reading of the process 
tanks. BELOW: Allen records data from the plant’s main control center.

www.wmftg.com


28     TREATMENT PLANT OPERATOR

 
MAXIMUM BENEFITS

“Tee had calculated the startup 
feed rate,” says Davis. “Operators 
then increased it incrementally based 
on orthophosphate levels in the fil-
trate. The city checks it five days a 

week. Initially, we had readings of 120 ppm to 130 ppm. When they dropped 
to the single digits, we knew we had the correct dosage. At the time, it was 
2 gallons of chemical per 1,000 gallons of digested biosolids.”

The 90 percent reduction in orthophosphate ended the formation of stru-
vite. Previously, operators had noticed struvite accumulating in the piping 
and grinder pumps, blinding the belts and perforated rollers on the presses. 

They worked overtime breaking down the equipment, chipping off the mineral 
and restoring the presses’ efficiency. Today, the facility has no struvite issues.

While drier cake reduced the number of weekly truckloads, it’s difficult 
[...]
MORE EFFICIENT USE OF ELECTRICITY FROM COGENERATION AND SOLAR POWER

By Steve Lund

Sustainable energy is a high priority for the Napa (California) Sanita-
tion District. That leads the operators of the district’s 15.4 mgd waste-
water treatment plant to some innovative projects.

One of those projects is the installation of batteries designed and manu-
factured by Tesla. The batteries help the district make more efficient use of 
electric power from the wastewater treatment plant’s cogeneration system 
and its array of solar panels.

“We use a fairly large amount of electricity,” says Jeff Tucker, chief finan-
cial officer. “At any given time, we use 500 kW to 1.6 MW. Electricity is 
expensive, so we try to reduce the energy we consume and produce our own 
energy. Part of that package and way of thinking is the batteries. They allow 
us to take some of the energy we create when electricity is less expensive and 
use it when electricity is more expensive.”

 
SUBSTANTIAL SAVINGS

Founded in 1945, the Napa Sanitation District collects and treats waste-
water for some 82,000 residents in its city and surround-
ing unincorporated areas. The district’s energy demand 
is relatively high because it recycles about 2,000 acre-
feet of water each summer and pumps it to farms, vine-
yards, parks, cemeteries and other sites.

The batteries are expected to save about $110,000 per 
year in electric utility charges, to be split between the 
district and Tesla. “So far, it’s looking very positive,” 
Tucker says.

Napa Mayor Jill Techel, who also chairs the sanitation district, consid-
ers the project a great success. Long-range planning helped put the district 
in position to capture the opportunity. “It’s just great to be producing green 
energy and using it at peak times,” she says. 

The five white metal cabinets containing lithium-ion batteries stand on 

a concrete slab. Each cabinet is 8 feet tall, 8 feet wide and 6 feet deep. The 
batteries reduce energy charges by discharging at times of day when utility 
rates are highest. They can also reduce the district’s peak demand on the 
utility grid and thus limit demand charges.

“The battery system is either charging, discharging or waiting,” says 
Tucker. “If we have a high load, it knows not to charge. It’s constantly sens-
ing our meter and determining what to do.” The battery pack is rated at 1 
MW/2 MWh, which means the batteries could discharge 1 MW for two hours 
or a lesser amount for a longer time.

OPERATING PARTNERSHIP
The battery project cost $3.2 million, offset by a $1.9 million Self-Gen-

eration Incentive Program grant from Pacific Gas & Electric. Tesla paid the 
rest and handles operations and maintenance. “It’s fairly passive and auto-
mated,” says Tucker. “Tesla’s programmers and monitors are all remote. They 
have telemetry directly into our system. If anything is going on with the bat-

teries, they can tell right away. If it’s something small, they ask us to fix it. 
If it’s something larger, then they come out. We see them only if there is a 
problem, and there haven’t been many problems.”

Most electricity generated at the district comes from biogas produced in 
its 1.2-million-gallon, egg-shaped anaerobic digester, which rises 80 feet 
above ground and extends 40 feet below ground. At first, the biogas provided 

SUSTAINABLE
OPERATIONS

‘‘The battery system is either charging, discharging or  

waiting. If we have a high load, it knows not to charge.  

It’s constantly sensing our meter and determining what to do.”
JEFF TUCKER

The battery system 
supplied by Tesla is rated at 
1 MW/2 MWh and so could 
discharge 1 MW for two 
hours or a smaller amount 
for more time. The project 
cost $3.2 million.

about 25 percent of the district’s energy. That increased to 40 percent with 
the addition of fats, oils and grease from restaurants. The 1 MW, 4-acre solar 
energy system (SunPower) installed in 2016 boosted the total to 60 percent.

The battery system helps the district manage the self-generated electric-
ity. Typically, it’s charged using electricity from a 415 kW engine-generator, 
which runs around the clock. “But it could be charging from the solar as 
well,” says Tucker. “It doesn’t see that distinction.”  

MORE OPPORTUNITIES
As part of its application for a grant to fund the Tesla battery 

project, the Napa Sanitation District and Pacific Gas & Electric 
performed an energy audit that revealed some other potential 
energy- and cost-saving projects. They include the following 
opportunities:

• Better dissolved oxygen control. The audit found the district  
was putting more air than necessary into its aeration process.

• Increased variable-frequency drives. The audit recom-
mended adding VFDs to water pumps and air-exchange 
pumps. The VFDs are expected to pay for themselves in 
about eight years.

• Chemically enhanced primary treatment. The audit 
revealed ferric chloride could be added at the headworks 
to enhance solids settling. This would capture more sol-
ids for conversion to biogas and reduce the secondary 
treatment load. The district already uses ferric chloride, 
but would add it at a different process stage.

http://www.komline-sanderson.com
www.rodneyhunt.com


38     TREATMENT PLANT OPERATOR

SUE BAERT CREDITS HER HUS-
BAND, DAN, FOR GETTING HER 
into the wastewater treatment industry.

“I grew up on a Wisconsin farm, got my 
biology degree and worked in the lab at a cheese 
plant,” says Baert. “Then I met my future hus-
band, who was from Illinois.” He showed her 
an ad for a lab technician at the Wheaton (Illi-
nois) Sanitary District.

That was 27 years ago. She got the job, 
worked in the lab for 18 years, and worked up 
to wastewater treatment plant superintendent, 
a position she has held for seven years. Her 
experience and management skills served her 
well as she met challenges head on, from plant 
upgrades and staff training to learning the 
financial side of the business. She’s eager to share 
information with those who seek her advice.

 
WELL-DESERVED RECOGNITION

Baert is grateful to her mentors, includ-
ing lab manager Danette Stout, former plant 
superintendent Steve Bollweg, and executive 
director Steve Maney. Her biggest mentor, 
though, was former plant manager Bob Clavel. 
“He exposed me to many outside organiza-
tions by suggesting that I check out what they were doing in the wastewater 
field. He encouraged me to become involved with state and federal regula-
tions by reviewing and submitting comments. But all my mentors let me 
grow and encouraged me to think outside the box.”

Baert received the 2016 William D. Hatfield Award from the Central 
States Water Environment Association (CSWEA); she was named Operator 
of the Year by the Illinois Association of Water Pollution Control Operators 

in 2014. She credits the plant’s solid compli-
ance history, made possible by good design 
and a talented, proactive staff.  She also cred-
its her volunteer work as an executive board 
member of CSWEA and the DuPage River 
Salt Creek Workgroup.

 
IMPRESSIVE PERFORMANCE

The district’s activated sludge plant (8.9 
mgd design/6.19 mgd average) serves about 
63,000 customers in Illinois including Whea-
ton, southern Carol Stream, small portions 
of Glen Ellyn and Winfield, and unincorpo-
rated areas of DuPage County.

Archimedes screws carry the influent 
through 4 mm fine screens (Headworks Inter-
national), followed by aerated grit chambers. 
Raptor units (Lakeside Equipment) wash and 
compact the screenings and grit. The flow 
moves on to four primary settling tanks and 
then to five aeration tanks with fine-bubble 
diffusers (Environmental Dynamics Interna-
tional) fed by a 200 hp blower (APG-Neuros). 

After settling in four secondary clarifiers 
(Walker Process Equipment, A Div. of McNish 
Corp.), the water flows by gravity to eight 

Hydro-Clear sand filters (Evoqua Water Technologies), and is then pumped 
to a contact tank for sodium hypochlorite disinfection. The water is dechlo-
rinated with sulfur dioxide gas and discharged to Spring Brook Creek. Effluent 
averages 1.9 mg/L BOD, 2.5 mg/L TSS and 0.42 mg/L ammonia nitrogen.

About 1 mgd of effluent is reused for pump and plant maintenance and 
for watering nearby golf courses. The waste activated and primary sludges 
are anaerobically digested. The resulting Class B biosolids are processed 

S T I L L  R I S I N G
STAR

WILLIAM D. HATFIELD AWARD-WINNER SUE BAERT SUCCEEDS WITH HARD WORK, 
A WINNING MANAGEMENT STYLE, AND EXTENSIVE SERVICE TO INDUSTRY ASSOCIATIONS

STORY: Trude Witham  |  PHOTOGRAPHY: Rob Hart

wastewater: OPERATOR
top performer

Sue Baert, plant superintendent, Wheaton Sanitary District

Sue Baert,  
Wheaton (Illinois)  
Sanitary District
POSITION: | Plant superintendent
EXPERIENCE: | 27 years
EDUCATION: | Bachelor’s degree, biology, 
 University of Wisconsin-La Crosse
AWARDS: | 2016 William D. Hatfield Award, 
 Central States WEA; 2014 Operator 
 of the Year, Illinois Association 
 of Water Pollution Control Operators
CERTIFICATION: | Class I Wastewater Operator
GOAL: | Attain a higher management position
GPS COORDINATES: | Latitude 41°50’38.46”N; 
 Longitude: 88°8’44.51”W

‘‘I have a lot of young staff. We hire people  

with no certification, and the more experienced  

employees train them.”
SUE BAERT

RIGHT: The Wheaton district’s activated sludge plant  
(8.9 mgd design flow) serves about 63,000 customers. 
BELOW: Sue Baert is a mentor to team members like 
operator Angelo Mistretta.



tpomag.com    October 2017   39

SUE BAERT CREDITS HER HUS-
BAND, DAN, FOR GETTING HER 
into the wastewater treatment industry.

“I grew up on a Wisconsin farm, got my 
biology degree and worked in the lab at a cheese 
plant,” says Baert. “Then I met my future hus-
band, who was from Illinois.” He showed her 
an ad for a lab technician at the Wheaton (Illi-
nois) Sanitary District.

That was 27 years ago. She got the job, 
worked in the lab for 18 years, and worked up 
to wastewater treatment plant superintendent, 
a position she has held for seven years. Her 
experience and management skills served her 
well as she met challenges head on, from plant 
upgrades and staff training to learning the 
financial side of the business. She’s eager to share 
information with those who seek her advice.

 
WELL-DESERVED RECOGNITION

Baert is grateful to her mentors, includ-
ing lab manager Danette Stout, former plant 
superintendent Steve Bollweg, and executive 
director Steve Maney. Her biggest mentor, 
though, was former plant manager Bob Clavel. 
“He exposed me to many outside organiza-
tions by suggesting that I check out what they were doing in the wastewater 
field. He encouraged me to become involved with state and federal regula-
tions by reviewing and submitting comments. But all my mentors let me 
grow and encouraged me to think outside the box.”

Baert received the 2016 William D. Hatfield Award from the Central 
States Water Environment Association (CSWEA); she was named Operator 
of the Year by the Illinois Association of Water Pollution Control Operators 

in 2014. She credits the plant’s solid compli-
ance history, made possible by good design 
and a talented, proactive staff.  She also cred-
its her volunteer work as an executive board 
member of CSWEA and the DuPage River 
Salt Creek Workgroup.

 
IMPRESSIVE PERFORMANCE

The district’s activated sludge plant (8.9 
mgd design/6.19 mgd average) serves about 
63,000 customers in Illinois including Whea-
ton, southern Carol Stream, small portions 
of Glen Ellyn and Winfield, and unincorpo-
rated areas of DuPage County.

Archimedes screws carry the influent 
through 4 mm fine screens (Headworks Inter-
national), followed by aerated grit chambers. 
Raptor units (Lakeside Equipment) wash and 
compact the screenings and grit. The flow 
moves on to four primary settling tanks and 
then to five aeration tanks with fine-bubble 
diffusers (Environmental Dynamics Interna-
tional) fed by a 200 hp blower (APG-Neuros). 

After settling in four secondary clarifiers 
(Walker Process Equipment, A Div. of McNish 
Corp.), the water flows by gravity to eight 

Hydro-Clear sand filters (Evoqua Water Technologies), and is then pumped 
to a contact tank for sodium hypochlorite disinfection. The water is dechlo-
rinated with sulfur dioxide gas and discharged to Spring Brook Creek. Effluent 
averages 1.9 mg/L BOD, 2.5 mg/L TSS and 0.42 mg/L ammonia nitrogen.

About 1 mgd of effluent is reused for pump and plant maintenance and 
for watering nearby golf courses. The waste activated and primary sludges 
are anaerobically digested. The resulting Class B biosolids are processed 

S T I L L  R I S I N G
STAR

WILLIAM D. HATFIELD AWARD-WINNER SUE BAERT SUCCEEDS WITH HARD WORK, 
A WINNING MANAGEMENT STYLE, AND EXTENSIVE SERVICE TO INDUSTRY ASSOCIATIONS

STORY: Trude Witham  |  PHOTOGRAPHY: Rob Hart

wastewater: OPERATOR
top performer

Sue Baert, plant superintendent, Wheaton Sanitary District

Sue Baert,  
Wheaton (Illinois)  
Sanitary District
POSITION: | Plant superintendent
EXPERIENCE: | 27 years
EDUCATION: | Bachelor’s degree, biology, 
 University of Wisconsin-La Crosse
AWARDS: | 2016 William D. Hatfield Award, 
 Central States WEA; 2014 Operator 
 of the Year, Illinois Association 
 of Water Pollution Control Operators
CERTIFICATION: | Class I Wastewater Operator
GOAL: | Attain a higher management position
GPS COORDINATES: | Latitude 41°50’38.46”N; 
 Longitude: 88°8’44.51”W

‘‘I have a lot of young staff. We hire people  

with no certification, and the more experienced  

employees train them.”
SUE BAERT

RIGHT: The Wheaton district’s activated sludge plant  
(8.9 mgd design flow) serves about 63,000 customers. 
BELOW: Sue Baert is a mentor to team members like 
operator Angelo Mistretta.



40     TREATMENT PLANT OPERATOR

Keller manufactures quality level and pressure instrumentation built to provide years of 

low-maintenance, worry free operation for water and wastewater professionals who need to 

monitor and control processes where reliable measurements are critical. For the very best in 

level and pressure instrumentation, think Keller...from the beginning.

SUCCESS in the end
means KELLER

from the beginning

Booth 639

through centrifuges (Alfa Laval), stored on site and removed quarterly by 
contractor Stewart Spreading for application on farms.

 
SMOOTH OPERATION

The plant has been upgraded several times to meet environmental and 
water-quality standards. The most recent upgrade, in 2010, included new 

intermediate pumps (Lakeside Equipment) to convey flow seamlessly to the 
activated sludge process. LED lights (LED Rite) were installed throughout 
the plant, the aeration system was upgraded, and two backup diesel genera-
tors (500 kw Caterpillar and 350 kw Cummins) were added.

A staff of 24 keeps things running smoothly; 15 report to Baert, who man-
ages operations, maintenance, and the lab. She also handles written and oral 
reports to the board of trustees, operational reports for process control, and 
U.S. EPA and Illinois EPA (IEPA) reporting. She ensures permit compliance 
and plant security and is the point person for keeping the district current 
with emerging technologies and best management practices.

Plant staff members are a mix of longtimers and recent hires. “I have a 
lot of young staff,” Baert says. “We hire people with no certification, and the 
more experienced employees train them.” A detailed document tells new 
hires what they need to know. Once they are comfortable with the proce-
dures, they and their trainer sign off on it. New employees also use the Cal-
ifornia State University, Sacramento books and other study guides; they take 
classes at the Southern Illinois University Edwardsville Environmental 
Resources Training Center.

“We’ve had five retirements in the last six years and could have another 
five in the next five years,” Baert says. “So, we give tours and hire summer 
interns in the hopes that we will attract new staff as people retire.”
[...]
• Watchman Terry Leggett and part-time watchmen Michael Heinz, 
Gary Almeroth and Jon Rusch

• Sewer inspector Stephen Beach
• Maintenance manager Dave Bullard and team members Rick Romani, 

Robert Vogel, Jason Ackmann and Zach Billings
• Lab manager Danette Stout and technician Shelley Jenks
• Administration: Steve Maney, executive director; Diana Soltess, man-

ager; Michele Salami, billing specialist; Svetlana Denisov, accounting 
specialist; Scott Bobek, financial specialist; and Dan Rogers, IT.

 
PEOPLE FIRST

The team has weathered some serious storms. In April 2013, Wheaton 
was declared a federal natural disaster area from excessive rain. Baert recalls, 

“The area lost power, as everything was underwater. We still have the 4-foot-
high watermarks left on several of our buildings as a reminder. We rented 
generators to run the plant and within four hours had everything up and 
running again.” 

Baert takes pride in delivering good-quality effluent and is especially 
proud of one project: “The district asked me to write a Quality Assurance 
Project Plan (QAPP) for stream sampling. This sampling was to be conducted 
upstream and several locations downstream, and included continuous dis-

solved oxygen monitoring. We were 
the second plant in the state to receive 
an IEPA-approved QAPP.” The plant 
team sampled from 2002 to 2008 and 
submitted a report every year to the 
IEPA before handing over the sam-
pling sites to the Salt Creek 
Workgroup.

Managing people can be a chal-
lenge. “I’ve had to overcome the idea 
that everyone works at the same 
intensity that I do,” Baert says. “I 
have a Type A personality, and most 
of my staff is laid-back. I push but-
tons and change pumping rates and 
levels, and the staff can be a bit leery 
of doing something that I would nat-
urally do. But I believe this gives us 
a good balance overall.”

It helps to have a sense of humor: 
“I can work well with difficult peo-
ple. I was the youngest of seven kids, 
so I’m bolder and more accepting 
because of that.” She is pleased that 
her peers seek her out for advice. 
“I’ve received calls from people out-
side the plant asking my opinion on 
various equipment and standard 
operating procedures. I think it’s 
because I get exposure to other peo-
ple’s issues through shared experi-
ences at outside meetings.”

Her volunteer work with the 
CSWEA and the Salt Creek Work-
group has been rewarding. CSWEA includes water and wastewater profes-
sionals, consultants and students from Wisconsin, Illinois and Minnesota. The 
Salt Creek Workgroup was founded by wastewater professionals, environmen-
tal activists, scientists, regulators, city managers and consultants to improve 
water quality and stream morphology in the DuPage River watershed.

Baert spends about six hours a month working with the boards of both 
organizations to determine meeting agendas, budgets, and watershed reme-
diation projects, and to stay current with U.S. EPA and IEPA regulations.

 
LIKE FAMILY

Baert is excited about upcoming plant upgrades. “We’re currently work-
ing on plans to replace the sand filters with disc filters and convert from 
sodium hypochlorite to UV,” she says. The disc filters will improve treat-
ment capacity and reduce solids, fecal coliform and phosphorus loadings. 
She would like to stop using chlorine and SO2 and thus reduce chemical 

byproducts entering the creek. The disc filters will be 
online by 2019 and the UV system by 2020. “This is new 
technology for us, and learning the ins and outs should 
be exciting. Shortly after that, we will be evaluating bio-
logical nutrient removal processes.”

She also looks forward to learning more about the 
financial side of the business. “My boss, Steve Maney, 

has me doing more financial work, like state revolving loan applications and 
preparing the plant’s budget-setting rates and loan funding.”

Baert would welcome the challenge if a higher management position were 
to become available. In the meantime, she is content to “mother” her staff: 
“I consider them to be like family. One of my staff is retiring soon. He told 
me, ‘I’ll return if you need help, because you’ve had my back all these years, 
and I’ve got yours.’”   

Alfa Laval
866/253-2528
www.alfalaval.us

APG-Neuros
866/592-9482
www.apg-neuros.com

Environmental Dynamics
International
573/474-9456
www.environmentaldynamics.com

Evoqua Water 
Technologies LLC
800/466-7873
www.evoqua.com

Headworks International, Inc.
713/647-6667
www.headworksintl.com

Lakeside Equipment
Corporation
630/837-5640
www.lakeside-equipment.com
(See ad page 3)

Stewart Spreading
815/695-5667
www.stewartspreading.com

Walker Process Equipment, 
A Div. of McNish Corp.
800/992-5537
www.walker-process.com
(See ad page 8)

 featured 
  products from:

‘‘I can work well with difficult people. I was the youngest of 

seven kids, so I’m bolder and more accepting because of that.”
SUE BAERT

Baert’s duties include supervising a lab team that includes lab technician 
Shelly Jenks.

www.bdpindustries.com
www.myronl.com


44     TREATMENT PLANT OPERATOR

and the clean effluent is displaced up through the top. No air is introduced 
in this step; the granules remain settled at the tank bottom.

 
: What happens after this step?

Bates: The process moves to the react phase. The influent flow is shut 
off. Air is then added intermittently through fine-bubble diffusers, controlled 
based on dissolved oxygen, ammonia concentration, or both. Simultaneous 
nitrification and denitrification occur because of the different discrete zones 
within the granules.

 
: At this point, are the granules held in suspension?

Bates: Yes. However, the level of mixing varies throughout the cycle. 
Sometimes, we achieve a complete mix of the granules, but this is not nec-
essary throughout the entire reaction phase. The aim is to move the bulk 
liquid around the granules.

 
: What happens after the react phase?

Bates: The process advances to the settle phase. The granules separate 
from the treated water. Rapid settling allows more time to be spent in the 
react phase, and that enables the use of small reactor volumes while achiev-
ing ultralow enhanced biological nutrient removal. During the settle phase, 
a small amount of sludge is wasted out of the system. After that, the process 
reverts to the first step.

 
: What effluent conditions can this system produce?

Bates: We typically guarantee 10 mg/L for BOD and TSS. We can 
achieve as low as 3 mg/L total nitrogen and less than 1 mg/L total phosphorus 
with no chemical addition. With chemical addition, we can get phosphorus 
down to approximately 0.5 mg/L, and with tertiary filtration, we can go lower.

 
: Is this process typically followed by tertiary filtration?

Bates: Not necessarily. The need for filters is based on the effluent 
requirements. If effluent TSS of less than 10 mg/L is needed, a filter would 
be required.

 
: What is the nature of the granules used in this process?

Bates: The granules in aerobic granular sludge are truly a biomass — 
there is no carrier in them. Everything is formed by the biology we select 
to create extracellular polymeric substances. These EPSs act as the glue, 
creating extremely robust granules that can handle many adverse conditions 
in the system. There has never been a case of de-granulation in an operat-
ing facility.

 
: What specific advantages does this process have over conven-

tional activated sludge?
Bates: It has a 75 percent smaller footprint compared to a five-stage bio-

logical nutrient removal process. It roughly doubles the mixed liquor suspended 
solids, to about 8,000 mg/L. Due to the batch nature of the process, you save 
on final clarifiers. The energy savings are also significant: energy savings of 
30 to 50 percent compared to conventional systems have been achieved. 

 
: Can this process be retrofitted to an existing plant?

Bates: It’s great in retrofit applications. We can retrofit to essentially 
any basin geometry. Since all processes occur in a single tank, plants that 
have secondary clarifiers can have their aeration tanks retrofitted with the 
AquaNereda process and their clarifiers can be converted to other purposes, 
such as equalization basins or sludge basins. In the process, the MLSS is 
increased significantly, enabling more flow through the same system while 
saving on chemicals and energy. As an added bonus, nutrient removal is typ-
ically improved.

 
: Is there a sweet spot in terms of system size?

Bates: We typically look for flows greater than 100,000 gpd. Above that, 
the sky is the limit. One plant in Ireland has a maximum flow of 314 mgd.

 
: What is the status of installations of this technology?

Bates: There are around 40 installations worldwide that are in opera-
tion or under construction design with flows ranging from 100,000 gpd to 
over 300 mgd. In the United States, we have many plants under design with 
some in the detailed design stage. In addition, Aqua-Aerobic Systems is cur-
rently constructing an AquaNereda plant at the wastewater treatment plant 
in Rockford, Illinois, that will serve as a site for customers who would like 
to see the technology. It’s also for research and development to help deter-
mine how far we can push this process and possibly come up with novel ways 
to use it.   

 

Defying the Conventional
AN INNOVATIVE SECONDARY TREATMENT TECHNOLOGY USES AEROBIC GRANULAR BIOMASS 
FOR EFFECTIVE NUTRIENT REMOVAL IN A COMPACT FOOTPRINT WITH LOW ENERGY CONSUMPTION

By Ted J. Rulseh

Companies continue to develop new approaches to basic wastewater 
treatment processes, always in search of more effective pollutant and 
nutrient removal with lower costs for energy and other inputs as well 

as in smaller packages.
Among the latest offerings is the AquaNereda Aerobic Granular Sludge 

technology, which in commercial application in Europe is under the name 
Nereda. Aqua-Aerobic Systems is the exclusive provider of Nereda technol-
ogy developed by Royal HaskoningDHV in the U.S.

The technology consists of a three-phase batch process completed in a 
single tank. Durable granules composed entirely of biomass do the work of 
treatment, performing simultaneous nitrification and denitrification for 
nitrogen removal while also biologically removing phosphorus to low levels 
without chemical addition. It accomplishes this without mechanical mixing 
and with closely controlled introduction of air.

Brian Bates, product channel manager for the AquaNereda process, talked 
about the technology in an interview with Treatment Plant Operator.

 
: Is this an alternative to conventional activated sludge?

Bates: Yes. The microbiology is very similar to that found in an acti-
vated sludge system. However, the biology is primarily found in granules. 
Rather than relying on a flocculated sludge, which is a loosely mixed micro-
bial community, the granules are layered microbial communities. Within 
each granule, you have aerobic, anoxic and anaerobic zones. Basically, each 

granule is a miniature treatment plant. The granules are created automati-
cally by the conditions created in the AquaNereda reactor.

 
: Is this process preceded by primary treatment?

Bates: It doesn’t have to be, but it can be — similar to conventional 
activated sludge. We have some applications that follow primary treatment, 
but most plants thus far are fed with raw influent. The process stream has 
grit removal and screening, just as it would in a conventional system. Some-
times, depending on the plant design, we need a buffer tank.

 

: After the preliminary steps, how does the process begin?
Bates: Everything is done in one tank. The first step is a simultaneous 

fill from the bottom of the tank and a draw from the top. The raw wastewa-
ter is a rich carbon source, and at the granules there is a high food-to-mass 
ratio. Phosphorus release occurs because of the anaerobic conditions there, 

1

3

2
1. The first full-scale municipal Nereda aerobic granular 

sludge technology was installed in Epe, Netherlands. 
The technology is contained in the circular tanks. 

2. A comparison shows the rapid settling of aerobic 
granular sludge (left) versus conventional activated 
sludge. Settling time in this example was five minutes. 

3. A simple schematic of the Nereda process.

‘‘Within each granule, you have aerobic, anoxic 

and anaerobic zones. Basically, each granule 

is a miniature treatment plant.”
BRIAN BATES

TECHNOLOGY
DEEP DIVE



tpomag.com    October 2017   45

and the clean effluent is displaced up through the top. No air is introduced 
in this step; the granules remain settled at the tank bottom.

 
: What happens after this step?

Bates: The process moves to the react phase. The influent flow is shut 
off. Air is then added intermittently through fine-bubble diffusers, controlled 
based on dissolved oxygen, ammonia concentration, or both. Simultaneous 
nitrification and denitrification occur because of the different discrete zones 
within the granules.

 
: At this point, are the granules held in suspension?

Bates: Yes. However, the level of mixing varies throughout the cycle. 
Sometimes, we achieve a complete mix of the granules, but this is not nec-
essary throughout the entire reaction phase. The aim is to move the bulk 
liquid around the granules.

 
: What happens after the react phase?

Bates: The process advances to the settle phase. The granules separate 
from the treated water. Rapid settling allows more time to be spent in the 
react phase, and that enables the use of small reactor volumes while achiev-
ing ultralow enhanced biological nutrient removal. During the settle phase, 
a small amount of sludge is wasted out of the system. After that, the process 
reverts to the first step.

 
: What effluent conditions can this system produce?

Bates: We typically guarantee 10 mg/L for BOD and TSS. We can 
achieve as low as 3 mg/L total nitrogen and less than 1 mg/L total phosphorus 
with no chemical addition. With chemical addition, we can get phosphorus 
down to approximately 0.5 mg/L, and with tertiary filtration, we can go lower.

 
: Is this process typically followed by tertiary filtration?

Bates: Not necessarily. The need for filters is based on the effluent 
requirements. If effluent TSS of less than 10 mg/L is needed, a filter would 
be required.

 
: What is the nature of the granules used in this process?

Bates: The granules in aerobic granular sludge are truly a biomass — 
there is no carrier in them. Everything is formed by the biology we select 
to create extracellular polymeric substances. These EPSs act as the glue, 
creating extremely robust granules that can handle many adverse conditions 
in the system. There has never been a case of de-granulation in an operat-
ing facility.

 
: What specific advantages does this process have over conven-

tional activated sludge?
Bates: It has a 75 percent smaller footprint compared to a five-stage bio-

logical nutrient removal process. It roughly doubles the mixed liquor suspended 
solids, to about 8,000 mg/L. Due to the batch nature of the process, you save 
on final clarifiers. The energy savings are also significant: energy savings of 
30 to 50 percent compared to conventional systems have been achieved. 

 
: Can this process be retrofitted to an existing plant?

Bates: It’s great in retrofit applications. We can retrofit to essentially 
any basin geometry. Since all processes occur in a single tank, plants that 
have secondary clarifiers can have their aeration tanks retrofitted with the 
AquaNereda process and their clarifiers can be converted to other purposes, 
such as equalization basins or sludge basins. In the process, the MLSS is 
increased significantly, enabling more flow through the same system while 
saving on chemicals and energy. As an added bonus, nutrient removal is typ-
ically improved.

 
: Is there a sweet spot in terms of system size?

Bates: We typically look for flows greater than 100,000 gpd. Above that, 
the sky is the limit. One plant in Ireland has a maximum flow of 314 mgd.

 
: What is the status of installations of this technology?

Bates: There are around 40 installations worldwide that are in opera-
tion or under construction design with flows ranging from 100,000 gpd to 
over 300 mgd. In the United States, we have many plants under design with 
some in the detailed design stage. In addition, Aqua-Aerobic Systems is cur-
rently constructing an AquaNereda plant at the wastewater treatment plant 
in Rockford, Illinois, that will serve as a site for customers who would like 
to see the technology. It’s also for research and development to help deter-
mine how far we can push this process and possibly come up with novel ways 
to use it.   

 

Booth 4819

FREE INFO – SEE ADVERTISER INDEX

Defying the Conventional
AN INNOVATIVE SECONDARY TREATMENT TECHNOLOGY USES AEROBIC GRANULAR BIOMASS 
FOR EFFECTIVE NUTRIENT REMOVAL IN A COMPACT FOOTPRINT WITH LOW ENERGY CONSUMPTION

By Ted J. Rulseh

Companies continue to develop new approaches to basic wastewater 
treatment processes, always in search of more effective pollutant and 
nutrient removal with lower costs for energy and other inputs as well 

as in smaller packages.
Among the latest offerings is the AquaNereda Aerobic Granular Sludge 

technology, which in commercial application in Europe is under the name 
Nereda. Aqua-Aerobic Systems is the exclusive provider of Nereda technol-
ogy developed by Royal HaskoningDHV in the U.S.

The technology consists of a three-phase batch process completed in a 
single tank. Durable granules composed entirely of biomass do the work of 
treatment, performing simultaneous nitrification and denitrification for 
nitrogen removal while also biologically removing phosphorus to low levels 
without chemical addition. It accomplishes this without mechanical mixing 
and with closely controlled introduction of air.

Brian Bates, product channel manager for the AquaNereda process, talked 
about the technology in an interview with Treatment Plant Operator.

 
: Is this an alternative to conventional activated sludge?

Bates: Yes. The microbiology is very similar to that found in an acti-
vated sludge system. However, the biology is primarily found in granules. 
Rather than relying on a flocculated sludge, which is a loosely mixed micro-
bial community, the granules are layered microbial communities. Within 
each granule, you have aerobic, anoxic and anaerobic zones. Basically, each 

granule is a miniature treatment plant. The granules are created automati-
cally by the conditions created in the AquaNereda reactor.

 
: Is this process preceded by primary treatment?

Bates: It doesn’t have to be, but it can be — similar to conventional 
activated sludge. We have some applications that follow primary treatment, 
but most plants thus far are fed with raw influent. The process stream has 
grit removal and screening, just as it would in a conventional system. Some-
times, depending on the plant design, we need a buffer tank.

 

: After the preliminary steps, how does the process begin?
Bates: Everything is done in one tank. The first step is a simultaneous 

fill from the bottom of the tank and a draw from the top. The raw wastewa-
ter is a rich carbon source, and at the granules there is a high food-to-mass 
ratio. Phosphorus release occurs because of the anaerobic conditions there, 

1

3

2
1. The first full-scale municipal Nereda aerobic granular 

sludge technology was installed in Epe, Netherlands. 
The technology is contained in the circular tanks. 

2. A comparison shows the rapid settling of aerobic 
granular sludge (left) versus conventional activated 
sludge. Settling time in this example was five minutes. 

3. A simple schematic of the Nereda process.

‘‘Within each granule, you have aerobic, anoxic 

and anaerobic zones. Basically, each granule 

is a miniature treatment plant.”
BRIAN BATES